



PROTECTION EXPERTS
AUSTRALIA

CERTIFICATE OF ANALYSIS

DESCRIPTION:	52mm BCF Polyamide Webbing		
PRODUCT:	C1952	INVOICE No:	n/a
SHADE:	Natural	BATCH No:	Sample

PROPERTY	UNIT OF MEASURE	STANDARD	TEST AVERAGE
COMPOSITION	-	BCF Polyamide	BCF Polyamide
WIDTH	mm	52 ± 1	51
THICKNESS	mm	2.10 ± 0.10	2.14
MASS/10cm	g	4 100	4 112
BREAKING STRENGTH	kN	7 000	7 600
SELVEDGE	-	LOCKSTITCH	AS SPECIFIED
FINISH	-	AS SPECIFIED	NATURAL

DATE: 29-08-2019

SIGNATURE:

QUALITY CONTROL

QUALITY CO-ORDINATOR